
 
 
 
 

 
 

 
Document Number 3310-GLNG-4-1.3-0001 

 
 
 
 
 
 
 
 

Revision History 

Revision Date Description 

9 October 2015 Incorporated DOTE comments 

8 August 2015 Annual Update 

7 March 2014 
Updated to include commissioning activities conducted prior to 
completion of construction of first LNG train 

6 October 2013 Incorporated SEWPaC comments 

5 July 2012 Incorporated SEWPaC comments 

4 Sept 2012 Provided to SEWPaC for review 

3 April 2011 Approved by SEWPaC 

2 March 2011 Approved by SEWPaC 

1 Feb 2011 Provided to SEWPaC for review 
 
This document contains confidential information and is not to be disclosed to any third parties without prior written permission of 

Santos and PETRONAS. 
[...]
project site borders another LNG project site, a sizeable vegetated area was 
maintained between the project sites that wildlife can use as an escape corridor. Note 
that the large expanse of shoreline mangroves in China Bay were left intact as 
illustrated in Figure 2-7. 

After the clearing of an area of vegetation, bulk earthworks commenced, involving 
cutting hillsides and using the cut material and select imported fills to raise lowland 
areas to provide a levelled area for the construction of the facility.  During bulk 
earthworks, the following features were installed: 

 Diversion drains around the site perimeter; these drains divert stormwater from 
outside the cleared area, directing the clean runoff to China Bay; 

 Internal roads and stormwater drainage channels; and 

 Sedimentation basins (three), to collect stormwater runoff from the site and 
remove bulk sediment before discharge to China Bay.  Temporary sediment traps 
and other stormwater runoff and sediment control measures were installed as 
necessary. 

Refer to Figure 2-8, Overall Site Drainage Plan for additional information. 

2.4.2 MOF Dredging 

The dredging of the MOF was carried out by backhoe dredge with appropriate 
support vessels in accordance with the GPC DMP prepared for dredging and disposal 
of material in the East Banks Disposal Site as part of the Western Basin Dredging 
and Disposal Project (EPBC 2009/4904).  Figure 2-5 shows a layout of the dredging 
for the MOF.  The dredged material was transported to the existing GPC approved 
East Banks Sea Disposal Site and disposed of in accordance with the GPC Sea 
Dumping Permit No. 2010/1742. 

 

 



LNG Facility

Site Clearing and
Earthworks

Date: June 2013    File No.  GLNG 499hFigure:  2-7



LNG Facility

Overall Site
Drainage Plan

Date: June 2013    File No.  GLNG 499iFigure:  2-8



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 30 of 101 
UNCONTROLLED IF PRINTED 

  

2.5 Temporary Worker Accommodation 

The TWAF (Figure 2-9) was designed to include up to 2,208 individual rooms and 
includes accommodation for individual workers, dining facilities, and recreational 
facilities.  The site has a medical clinic with 24 hours availability to clinicians, and 
evacuation is available for medical emergencies by boat or helicopter.   

Residents of the TWAF are not allowed to hunt, fish, or roam the worksite and must 
never go outside the boundaries of the project site without authorisation to perform 
essential job-related work.   

All water for the site is either brought to the island, derived from the site Construction 
WTP or supplied via the Gladstone Area Water Board (GAWB) pipeline.  All food is 
brought to the island and waste is stored in secure containment areas in state-of-the-
art waste containers and removed from the island for disposal by professional waste 
management subcontractors.  

Vector/vermin control is managed by regular monitoring and application of pesticides 
or other controls as necessary by certified licensed pest control experts.     

The camp was constructed and occupied in stages with the first residents arriving in 
approximately April 2012.  The camp reached its peak occupancy in Q3 of 2014. At 
the completion of construction of Train 2 (planned for 2016), it is currently proposed 
that the TWAF will be disassembled and the TWAF area rehabilitated. 



LNG Facility

Temporary Worker
Accomodation Facility

Date: June 2013    File No.  GLNG 499kFigure:  2-9



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 32 of 101 
UNCONTROLLED IF PRINTED 

  

2.6 Emissions, Effluents and Waste 

During construction, emissions and effluents will be mainly limited to the following: 

 Wastewater streams from the STP and the Construction WTP (seawater 
desalination) will be discharged at point WW2 as shown in Figure 2-10; these 
plants and their waste streams are described further below; 

 Wastewater streams from the Operations Water Treatment Plant (Operations 
WTP),  Oily Water Treatment Plant (OWTP) and stormwater from the process 
area spill containment sumps will be discharged at point WW1 during 
commissioning; these plants and their waste streams are described further 
below; 

 Release of stormwater to Port Curtis during rain events (discharge points SW1 
through SW10); 

 Diesel exhaust emissions from stationary equipment, such as generators for 
electrical power (assumed to run continuously), diesel engine drivers for firewater 
pumps (intermittent operation for testing), and small equipment such as portable 
lighting plants, generators and air compressors; 

 Diesel exhaust from mobile construction and commissioning equipment, including 
earthmoving plant, cranes, trucks, busses, and light vehicles; 

 Exhaust from marine vessels, including passenger ferries, barges, LNGCs and 
tugs;  

 Air emissions from various stacks in the utilities area and within Train 1 and Train 
2 during commissioning (Refer to Appendix 2, Attachment D);  

 Release of piping hydrostatic test water and pre-commissioning flushing water to 
Port Curtis via sedimentation basins; Intake of seawater from Port Curtis for 
hydrotesting of the two LNG Tanks and discharge of the hydrotest water to Port 
Curtis via a temporary HDPE pipeline to be laid between the seawater barge and 
the LNG Tanks;  

 Release of process condensate water via sedimentation basin 3 to Port Curtis; 
and    

 Release of test firewater to Port Curtis via the firewater system.  

For the construction phase of the project the generation of electricity will occur using 
the diesel powered generator sets.  A central generation facility of approximately 14 
MW capacity is provided using several generators each of up to 2 MW capacity.  An 
additional generator of approximately 2 MW capacity is utilised at the MOF. These 
generators will be decommissioned and removed at the completion of construction of 
Train 2.  

Additional smaller portable generator sets up to a maximum of 500 kW capacity will 
be used during construction when, where and as required. 

The largest piece of fuel burning mobile construction equipment on the project will 
consume at approximately 40 litres per hour.  

The only items of construction plant and equipment that will consume fuel at or above 
these rates are the central construction diesel generators, which for a machine typical 



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 33 of 101 
UNCONTROLLED IF PRINTED 

  

of the 2.1 MW CAT or equivalent, is ~450  litres per hour, converted to mass 
consumption is ~405 kg/hour with diesel at 0.9 SG. 

Combined running of the generators, anticipating with 6 running at full capacity is ~ 
2430 kg/hour during the dayshift and 1215 kg/hr, with 3 machines running, during the 
peak nightshift. 

All construction equipment emissions will be assessed based on fuel consumption.  
Equipment will be maintained to the highest standards and malfunctioning equipment 
that cannot be repaired will be removed from the project. Manufacturer specifications 
for operation and maintenance will be strictly complied with or exceeded.  In the event 
of an unexpected fuel or oil spill, the site emergency response plan for Major Spill of 
Hazardous Substance on Land or Major Spill of Hazardous Substance on Water 
would be triggered, as per the Emergency Preparedness and Response Plan 
(Appendix 2, Attachment G). 

Waste during the construction phase will be generated from various sources. The 
expected waste streams including discussion of handling, treatment and disposal 
arrangements are discussed in the Waste Management Plan (Appendix 2, 
Attachment R).  

2.7 Sewage Treatment  

This section describes details of the construction sewage treatment plant which will 
be operational up until practical completion of the second LNG train.  Specific details 
of design and operational performance are included in Appendix 1, Section 2.  During 
the commissioning and operational phase of the project the GRC pipeline will be 
utilised for the disposal of sewage from permanent buildings. 

2.7.1 Construction Sewage Treatment 

The Construction site sewage facilities are sized to treat the maximum construction 
camp population including commuting personnel from mainland.  Treated sewage will 
be discharged to Port Curtis during operational life of the construction camp which is 
expected to be 5 years (for construction of 2 LNG processing trains).  Maximum 
capacity of the sewerage facilities is 22.5 m3/hr, (24 hour average flow), and this flow 
will occur over a 3-year period, when site population is at a maximum.   

A suspended growth activated sludge process modified to accomplish biological 
nutrient removal (BNR) with effluent filtration is being used.  The basic design of the 
plant includes anaerobic, anoxic, and aerobic zones, in that order, with internal 
recycles.  In this configuration an aerobic zone for nitrification and an anoxic zone for 
denitrification for total nitrogen removal are provided.  Clarified effluent is polished in 
denitrification filters that in addition to providing nitrogen removal, acts as effluent 
filters.  As the process is performing denitrification after most of the BOD has been 
removed from the wastewater, a carbon source, such as sugar solution or acetic acid 
will be supplied.  The filters are provided with sand, gravel, anthracite, or other filter 
media in some combination, and will be operated in a downflow mode.  The nitrogen 
gas generated within the bed is released by periodic bumping, whereby the flow of 
water and air is directed upward in the bed to release the trapped nitrogen gas.  

The BNR system is also designed with an anaerobic zone free of dissolved oxygen 
and nitrates to maximize remove of total phosphorus biologically.  Phosphorus can be 
removed from wastewater by biological uptake by microorganisms and by chemical 



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 34 of 101 
UNCONTROLLED IF PRINTED 

  

precipitation with a metal cation.  Since the target phosphorus concentration is very 
low, the plant employs both technologies whereby biological removal is used to 
remove the bulk of the phosphorus, and chemical polishing using alum follows to 
achieve the final concentration; such an approach will also reduce chemical 
consumption and sludge formation.   

Sodium hydroxide for pH control and sodium hypochlorite for treated effluent 
disinfection are provided. 

The STP produces excess biological waste sludge mixed with chemical sludge (from 
chemical phosphorus removal) that is aerobically digested followed by centrifugal 
dewatering.  The dewatered cake will be transported to mainland for disposal by a 
licensed waste disposal contractor.  Polyelectrolyte feed system will be provided to 
improve solids capture efficiency of the centrifuge. 

During peak construction activities when the site population is at a maximum, the 24-
hour average flow will be 22.5 m3/hr.  A lift station will be used to pump the treated 
effluent to seawater outfall that will operate automatically on level controls.  Since 
treated effluent is pumped using an automatic lift station, the instantaneous flow, 
which is the capacity of lift station pump, will be about 45 m3/hr. 

The STP comprises the following components:  

 Equalization Tank with bar racks; 

 Biox reactors with anaerobic, anoxic and oxic zones; 

 Clarifiers; 

 Denitrification Filters; 

 Chlorine contact, re-aeration and effluent clearwell; 

 Biox basin feed pumps; 

 Return and Waste Activated Sludge Pumps; 

 Internal biox reactors recycle pumps; 

 EQ tank, Biox reactor, Aerobic digester and Denitrification filters blowers; 

 Biox reactor mixers; 

 Aerobic sludge digester; 

 Waste sludge dewatering Centrifuge with associated feed pumps, polymer feed 
system and sludge conveyor; 

 Denitrification filters’ backwash pumps; 

 Centrifuge filtrate and dirty backwash water recycle system; 

 Sodium hydroxide feed system; 

 Alum feed system; 

 Acetic acid/sugar solution feed system; 

 Sodium hypochlorite feed system; and 

 Process Instruments and PLC control panel. 

 



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 35 of 101 
UNCONTROLLED IF PRINTED 

  

2.7.2 STP Outfalls 

The Construction STP outfall is located near the MOF and is common to the 
Construction WTP effluent outfall.   

 

2.7.3 STP Discharge Water Quality 

Sewage for the construction and commissioning phases will receive tertiary treatment 
as defined by the EA and included in the Environmental Monitoring Plan (Appendix 2, 
Attachment H). 

 

2.7.4 Acoustic Performance 

All pumps and equipment for the construction STP will be specified to emit 85 dB (A) 
or less when measured at 1 metre from the equipment.   

 

2.7.5 STP Monitoring and Recordkeeping 

STP monitoring details are included in the Environmental Monitoring Plan (Appendix 
2, Attachment H) and the Revised Wastewater Discharge Report (Appendix 1). 

The following instruments will be provided to monitor and control the STP. 

 Dissolved oxygen and Redox potential instruments for Biox basins; 

 Refrigerated composite sampler for treated effluent; 

 Flow transmitter for treated effluent; 

 pH transmitter for treated effluent; 

 Dissolved oxygen transmitter for treated effluent; 

 Test kit for raw water and mixed liquor settleability; 

 Test kit for ammonia nitrogen and total nitrate nitrogen; 

 Test kit for phosphate; 

 Test kits for free chlorine analyses; 

 Test probes for DO and pH; 

 Test kits for coliform bacteria; and 

 HACH ToxTrak toxicity test kit with reagent and culture set. 

Accurate testing and analysis of wastewater effluent being discharged or recycled is a 
major part of compliance and quality control.  This data is used to compile regular 
reports for issuance to governmental agencies as well as supporting operations.  
Composite samples collected will be sent to National Association of Testing 
Authorities (NATA) accredited laboratories for analyses required by contract or 
regulation, where available.  In cases where a NATA accredited laboratory is not 
available, Bechtel will consult with GLNG and regulatory agencies to agree an 
acceptable alternative.   



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 36 of 101 
UNCONTROLLED IF PRINTED 

  

Laboratory information management system will be set up to track samples and 
manage analytical data and compile reports of all testing. 

2.8 Water Treatment Plants 

This section describes details of the water treatment plants which will be utilised 
during the construction (including commissioning) phases of the project.  Specific 
details of the design and operational performance are included in Appendix 1, Section 
3 (Revised Wastewater Discharge Report). 

2.8.1 Construction Water Treatment Plant  

The Construction WTP is designed to provide site water requirements including water 
for soil compaction, potable water, concrete batch plant, service water for washdown, 
and hydrotest water. The Construction WTP will be operational up until practical 
completion of the second LNG train.   

Seawater desalination using Seawater Reverse Osmosis (SWRO) technology is 
used.  Seawater for the plant is sourced from Port Curtis via seawater intake pumps.  
Water consumption via the seawater intake pumps (excluding LNG tank hydrotesting 
water) over the life of the Project is estimated at 2,000,000 m3 (for construction of 2 
LNG processing trains) with a maximum daily demand of about 3,000 m3.  The major 
users are civil site works, potable water use and hydrotest water.  Following 
completion of civil site works activities, the daily water demand will decrease to about 
750 m3, increasing to an estimated 1,250 m3/day when hydrotest water is being 
produced, dependent upon availability of acceptable quality rainwater run-off.  Reject 
stream from the desalination plant, comprised of blowdown from pre-treatment units 
and brine from SWRO membranes, will be discharged to Port Curtis during the 5-year 
construction phase.   

The Construction WTP produces a reject stream that is discharged to Port Curtis via 
construction phase diffuser WW2.  Reject from pre-treatment units include clarifier 
blowdown and media filter backwash water.  SWRO technology uses pump pressure 
over and above the seawater osmotic pressure to force relatively salt free product 
water to flow across a semi-permeable membrane and rejecting concentrated stream 
for discharge.  The technology essentially concentrates the seawater by the design 
recovery rate through the membranes.  Including pre-treatment units, overall system 
recovery is estimated to be about 35% (65% of seawater intake flow will be 
discharged back to sea).  Therefore based on maximum plant capacity of 3,000 
m3/day, approximately 5,600 m3/day of reject will be discharged back to Port Curtis 
from the Construction WTP.  At a water production rate of 750 m3/hr, approximately 
1,400 m3/day of reject will be discharged.  

The pre-treatment units include multi-media pressure filters to reduce suspended 
solids concentration of reverse osmosis (RO) feed water.  The filters require periodic 
backwashing to remove accumulated solids in the filter media which is accomplished 
by re-suspending the media.  Two to three backwash cycles are expected per day.  
During backwashing, 330 m3 of backwash water over about one (1) hour is being 
produced for each backwash cycle.  Adding the continuous RO reject flow, the peak 
hourly reject flow from the Construction WTP is 500 m3/hr.  Since three (3) backwash 
cycles per day are expected, flow is 500 m3/hr for 3 hours/day and 190 m3/hr for 21 
hours/day.  However, since the reject pumps have to be sized for the maximum 
expected hourly flow and pumps operate on level controls, peak hourly flow when 
filters are not being backwashed, are 250 m3/hr.   



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 37 of 101 
UNCONTROLLED IF PRINTED 

  

The Construction WTP comprises of the following components: 

 Seawater intake Pumps; 

 Seawater intake Strainer; 

 Seawater Chlorinator; 

 Seawater Storage Tanks; 

 Seawater Clarifiers; 

 Seawater multimedia pressure filters; 

 Seawater RO system; 

 Process pumps and blowers; 

 Potable water re-mineralizers; 

 Potable water UV disinfection system; 

 Storage tanks; 

 Instrument Air system; 

 Chemical Feed systems including coagulant, polyelectrolyte, anti-scalant, caustic, 
acid, dechlorinator, potable water chlorinator, and RO cleaning system; 

 WTP reject pumping station; 

 Process Instruments and PLC control panel; and 

 Seawater outfall with diffusers. 

Discharge Location 

The Construction WTP effluent is discharged to Port Curtis via construction phase 
diffuser WW2 located near the MOF as shown on Figure 2-10. 

Discharge Water Quality 

SWRO technology essentially concentrates the intake seawater by the design 
recovery rate through the plant.  Therefore background concentration of all seawater 
constituents will be concentrated by a factor of up to 1.7 in the Construction WTP 
reject water.  The RO pre-treatment technology uses a coagulant to remove colloidal 
solids from seawater that increases suspended solids concentration of Construction 
WTP reject by an additional 50 mg/L (an additional 25 NTU turbidity).  For further 
information, refer to Appendix 1. 

Acoustic Performance 

All pumps and equipment for the Construction WTP are specified to emit 85 dB (A) or 
less when measured at 1 metre from the equipment.   



J

00J

LNG Facility

Air and Stormwater
Discharge Locations

Date: October 2015
File No.  GLNG 499l - Rev.2Figure:  2-10



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 39 of 101 
UNCONTROLLED IF PRINTED 

  

Construction WTP Monitoring and Recordkeeping 

Construction WTP monitoring details are included in the Environmental Monitoring 
Plan (Appendix 2, Attachment H) and the Revised Wastewater Discharge Report 
(Appendix 1). 

The following instruments will be provided to monitor and control the Construction 
WTP: 

 Seawater influent flow transmitter; 

 Seawater influent pH transmitter; 

 Seawater influent Temperature transmitter; 

 Seawater influent Turbidity transmitter; 

 Seawater influent Conductivity transmitter; 

 Desalination Plant RO brine Flow transmitter; 

 Desalination Plant effluent Flow transmitter; 

 Desalination Plant effluent pH transmitter; 

 Desalination Plant effluent Chlorine transmitter; 

 Desalination Plant effluent dissolved oxygen and percent saturation transmitter; 

 Desalination Plant effluent Temperature transmitter; 

 Desalination Plant effluent Turbidity transmitter; 

 Desalination Plant effluent Conductivity transmitter; 

 Process Instruments to control operation of media filters and RO; 

 HACH model DR/2000 or equal field kits with reagents;  

 HACH MEL P/A Safe Drinking Water Laboratory kit; and 

 Jar test set up to estimate chemical dosages. 

Accurate testing and analysis of potable water is a major part of compliance and 
quality control.  This data is used to compile regular reports for issuance to 
governmental agencies as well as supporting operations.  Samples are sent to NATA 
accredited laboratories for analyses required by regulatory compliance, where 
available.  In cases where a NATA laboratory is not available, Bechtel will consult with 
GLNG and regulatory agencies to agree an acceptable alternative.   

Laboratory information management system have been set up to track samples and 
manage analytical data and compile reports of all testing. 

2.8.2 Operations Water Treatment Plant  

The Operations WTP will produce potable water and utility water, including 
demineralised water. Demineralised water will be used as make-up water for the Acid 
Gas Removal System (Unit 12) and as gas turbine blade wash water. Potable water 
will be used for fire water, human consumption and use at the facility. The Operations 
WTP will be commissioned and begin operating during the commissioning phase of 
the project.   



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 40 of 101 
UNCONTROLLED IF PRINTED 

  

Effluent from the Operations WTP is proposed to be discharged to Port Curtis via 
WW1. Further details of the Operations WTP process is provided below. 

Source Water  

During the commissioning and operational phase of the Project, potable water is 
proposed be supplied via the GAWB pipeline. GAWB treats raw reservoir water in 
Gladstone to meet the requirements of the Australian Drinking Water Guidelines 
(ADWG). GAWB also applies the “Drinking Water Management Framework” from the 
ADWG guidance in order to predict and manage potential risks to water quality.  

Moisture condensed from air in the TIAC unit will be sent to a Condensed Water 
Collection Tank where there is an option for this water to be recycled to the WTP to 
supplement the water supply from the GAWB pipeline. The condensate production 
rate can be up to 45 m3/h, however the volumes vary greatly depending on the 
weather conditions. During dry, low humidity weather, insignificant quantity of water 
will condense, but during high humidity and high temperature conditions, it is 
expected that the entire water demand of the LNG facility can be satisfied from this 
source.  

Operations WTP Process  

Ultra Filtration (UF) Package 

Water from the GAWB pipeline and potentially TIAC unit condensed water Source 
water will be stored in a Raw Water Surge Tank. Water is then pumped to a Pre-
Treatment System called the Ultra Filtration package which is designed to remove 
colloidal and suspended solids. The system consists of membrane filters and 
chemical injection units. Water from the Pre-Treatment System will be pumped to a 
Demineraliser Package and a Chlorinator/Remineraliser Package.  

The Ultra Filtration package will primarily remove the suspended particles/colloidal 
matter by coarse screening followed by Ultra-Filtration (UF). The UF will remove the 
incoming suspended particles and will achieve the required feed water SDI levels 
required for feed to the downstream BWRO (Brackish Water Reverse Osmosis) 
Units.  Cleaning of the Membranes is achieved by the HC & CEB units. The Hydraulic 
cleaning process consists of 3 combinations of flushing and washing to ensure 
substances are removed. All waste water left in the membranes after the flush and 
backwash is directed to the Neutralisation Tank. Neutralisation Pumps pump the 
contents of the tank through a recirculation loop and back to the tank. As the contents 
are recirculated, the pH and Oxidation Reduction Potential (ORP) are checked. If 
satisfactory, the waste water is pumped to the UF Filter / RO Rejects Sump. If the 
Neutralisation Tank contents pH and Oxidation Reduction Potential are checked and 
returned as not being neutral, appropriate chemicals are dosed to neutralise the 
waste. 

Reverse Osmosis (RO) / Electro-deionisation (EDI) System 

The Operations WTP will consist of a reverse osmosis (RO) / electro-deionisation 
(EDI) system that uses membranes to remove dissolved salts from the pre-treated 
water. Reverse Osmosis Concentrate (ROC) from the RO will be sent to the UF Filter 
/ RO Rejects Sump. The RO permeate will then pass through an EDI process to 
remove residual dissolved solids. The EDI process uses ion-exchange membranes IX 
resins and electricity. No chemicals are required for the EDI process. Demineralised 



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 41 of 101 
UNCONTROLLED IF PRINTED 

  

water will be used as make-up water in the Acid Gas Removal System and as gas 
turbine blade wash water. 

Periodically the RO membranes will need to be cleaned. This will be done using a 
chemical solution. The cleaning process will require water production to be stopped. 
The chemical cleaning solution will be run through the membranes and then the 
membranes are thoroughly rinsed with clean water. The discharge from the cleaning 
process will be sent to a waste water tank and disposed of off-site before water 
production recommences.  

Remineralisation Package and UV Disinfection Package 

The Remineralisation package transfers water from the UF Package to either the 
Potable Water Tank or, depending on Fire Water requirement, to the Fire Water Tank. 
The filtered water from the UF unit will contain low level dissolved salts and Carbon 
Dioxide. To achieve the desired potable water quality, filtered water passes through a 
pressurised Calcite filter bed and Chlorine disinfection. Service water will be stored in 
the firewater tank before being pumped to end users. There are no waste streams to 
WW1 from the Remineralisation Package and UV Disinfection Package. 

Water Use 

The Operations WTP will produce potable water and utility water, including 
demineralised water. Demineralised water will be used as make-up water for the Acid 
Gas Removal System (Unit 12) and as gas turbine blade wash water. Potable water 
will be used for fire water, human consumption and use at the facility.  

Discharge Location 

Waste streams from the Operations WTP comprise of Ultra Filtration cleaning water 
and ROC which are combined in the UF Filter / RO Rejects Sump prior to being 
pumped out via diffuser discharge point WW1 to Port Curtis. This discharge will be in 
accordance with water quality characteristic limits specified in the EA. 

Water Quality Monitoring/Sampling 

The Operations WTP will have an average discharge rate of 0.24 megalitres/day 
(10 m3/h).  

Waste streams (Ultra Filtration cleaning water and ROC combined in the UF Filter / 
RO Rejects Sump) from the Operations WTP will be discharged via diffuser discharge 
point WW1 to Port Curtis in accordance with limits specified in the EA. The 
compliance monitoring point for discharge point WW1 is proposed to be S9, which will 
be located upstream of the outlet of the diffuser (refer Section 2.9.5 below for details). 
This monitoring point includes inline probes for the continuous measurement of pH 
and hydrocarbon. The reading from these probes will be alarmed and the results 
reported to the LNG facility’s control room. The monitoring point S9 will also include 
an automatic sampler so that samples can be sent to a laboratory for analysis as 
required. 

There will also be an operational monitoring point immediately downstream of the 
Operations WTP which will complement the compliance monitoring at S9. This 
operational monitoring point is the sample valve V4-36073 and will be referred to as 
S2 in the wastewater monitoring program for the site.  



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 42 of 101 
UNCONTROLLED IF PRINTED 

  

2.9 Oily Water Treatment Plant  

The Oily Water Treatment Plant (OWTP) is designed to remove free phase and 
emulsified hydrocarbons (oil) and suspended solids from process wastewater and 
potentially contaminated stormwater from leaks of lubricants that can wash off during 
a rain event.  There will be a single OWTP on the site which treats wastewater from 
both trains during commissioning and operations.  

The OWTP will be commissioned using construction water to confirm that it is 
functioning correctly and will operate automatically thereafter when sufficient oily 
water is available. During construction and commissioning, curbed areas and sumps 
which are connected to the OWTP will fill up with rainwater. As this impounded water 
is unlikely to contain hydrocarbons it can either be discharged to the stormwater 
drainage system or sent through the OWTP. The decision to discharge to the 
stormwater system will be made based on a visual inspection of the impounded 
water.  

The main sources of oily water which will be sent to the OWTP are as follows: 

 Liquid present in the feed gas stream that is removed by the Separators; 

 Leaks from power generator turbines’ and gas compressors’ lubrication systems; 

 Washwater from periodic cleaning of power generators’ and compressors’ turbine 
blades; 

 Excess water from the flare knock-out drums; 

 Potentially contaminated stormwater run-off from the process slabs Potentially 
contaminated stormwater from selected bunded areas; 

 Wash water from the vehicle wash-down pad; 

 Water separated in waste oil tank to the oily water treatment system; and 

 Laboratory glassware washer and sink washwater. 

The incoming waste stream to the OWTP will comprise primarily of water with varying 
amounts of hydrocarbons and sediment.  

Spills of other chemicals and hydrocarbons (e.g. amine or hot oil) that occur in 
bunded areas, which are connected to the OWTP, will be remediated immediately at 
the source and not sent to the OWTP. This will involve the use of a vacuum truck for 
large quantities and appropriate spill kits for small spills.  

The OWTP comprises of the following three units: 

 Corrugated Plate Interceptor (CPI) oil/water separator: 

 Separator tank 
 Separator plates 
 Recovered oil compartment 
 Treated effluent compartment 
 Oil transfer pumps 
 Sediment transfer pumps 
 Sediment holding tank with mixer 

 Dissolved Air Flotation (DAF) separator: 

 Tank with skimmer and sludge collector 



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 43 of 101 
UNCONTROLLED IF PRINTED 

  

 De-emulsifier and flocculation system 
 Air Saturation system 

 Multi-media pressure filtration: 

 Filters 
 Backwash system including storage tank and air scour system 

Additional process and technical information concerning the OWTP units listed is 
provided in more detail in the subsections that follow. 

Throughout the OWTP, there are process monitors and alarms. Process controls 
include alarms initiated upon pump/blower failures, high levels in tanks and flows 
outside the control range of process equipment. The OWTP is operated and 
maintained using the Vendors operating and maintenance manuals, supplemented by 
Standard Operating Procedures (SOPs) and maintenance protocols.  

The treated effluent from the OWTP will be discharged through the diffuser WW1 
located at the PLF. 

2.9.1  Corrugated Plate Interceptor (CPI) Oil/Water Separator 

In the CPI, separation of oil, water and solids is achieved by passing the influent 
through a pack of parallel, corrugated, inclined plates. As the influent water flows 
down through the plates, the separated oil droplets agglomerate to form large size 
globules. These oil droplets rise to the surface of the CPI and overflow into the oil 
chamber. Solids and sediment will accumulate at the bottom of the separator. Treated 
water will then overflow into a surge tank.  

Solids and sediments at the bottom of the separator will be sluiced to loosen the 
sediment and then pumped to a sludge holding tank which will be periodically 
disposed off-site. The separated oil will be pumped to a storage tank before being 
disposed off-site.  

2.9.2 Dissolved Air Flotation (DAF) Separator 

Treated water from the CPI separator will be pumped to a flocculation tank where it 
will be gravity fed to the DAF separator where dispersed and emulsified oil and fine 
suspended solids are removed. In the DAF, fine bubbles of air are pumped through 
the influent. The oil and suspended solids adhere to the bubbles and float to the top 
of DAF, where it is skimmed off and sent to storage for off-site disposal. The bottom 
of the tank will be fitted with an auger to periodically remove settled solids for off-site 
disposal. If necessary, a de-emulsifier, NALCO 2490, will be injected to break up oil in 
water emulsion that otherwise would not be removed. In the DAF, a portion of the 
water will be recycled through an air saturation vessel and released back into the 
DAF.  

2.9.3 Multi-media Pressure Filtration 

Treated water from the DAF may contain residual oil and suspended solids that are 
too fine to remove in the DAF. The DAF effluent will be polished in multi-media filters 
to remove the residual contaminants ensuring that the treated effluent is suitable for 
discharge via discharge point WW1. Multi-media filters will be provided with graded 
sand and anthracite media. 



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 44 of 101 
UNCONTROLLED IF PRINTED 

  

2.9.4 Treatment and Discharge Rates 

The OWTP will have the capacity to treat water at a rate of 58 m3/h. Given that most 
areas serviced by the OWTP are unroofed bunded areas, the plant will generally only 
be discharging during and after rainfall events.  

Waste water effluent from the OWTP will be discharged via diffuser discharge point 
WW1 to Port Curtis in accordance with limits specified in the EA. 

During the operations phase of the Project, it is estimated that the OWTP will operate 
intermittently and have an average dry weather discharge rate per train of 3 m3/h, 
based on 24 hour average. During wet weather conditions, flows to the OWTP will 
have to be managed to ensure that the maximum treatment rate of 58 m3/h is 
maintained. This will require the prioritisation of flows to the OWTP during periods of 
ongoing rainfall.  

2.9.5 Water Quality Monitoring/Sampling 

Waste water effluent from the OWTP will be discharged via diffuser discharge point 
WW1 to Port Curtis in accordance with limits specified in the EA. The compliance 
monitoring point for discharge point WW1 is S9 which is located upstream of the 
outlet of the diffuser. This monitoring point includes inline probes for the continuous 
measurement of pH and hydrocarbon. The reading from these probes is alarmed and 
the results reported to the LNG facility’s control room. The monitoring point S9 also 
includes an automatic sampler so that samples can be sent to a laboratory for 
analysis as required. 

There will also be an operational monitoring point immediately downstream of the 
OWTP which will complement the process monitoring described in Section 2.1 and 
the compliance monitoring at S9. This operational monitoring point is the sample 
valve V6-29183 referred to as S1 in the wastewater monitoring program for the site. 

2.10 Process Condensate Water 

Moisture condensed from air in the Turbine Inlet Air Chilling (TIAC) unit will be sent to 
a Condensed Water Collection Tank where it will either be released to the stormwater 
drainage system and discharged from site via Sedimentation Basin 3 through 
discharge point SW3, or reused as raw water to supplement the water supply from 
the GAWB pipeline for the Operations WTP. The condensate production rate can be 
up to 45 m3/h, however the volumes vary greatly depending on the weather 
conditions, i.e. during dry, low humidity weather an insignificant quantity of water will 
condense, but during high humidity and high temperature conditions a greater 
quantity condensate will be produced. 

2.11 Landscaping and Rehabilitation 

The project’s rehabilitation program will be on-going throughout construction as it 
serves to stabilise disturbed areas of the site, improves aesthetics, and screens 
construction activities thus reducing noise, lighting and general site distractions.  The 
disturbed footprint of the site has been designed to be as small as possible and thus 
only a small percentage of the site will be rehabilitated because most areas will 
continue in use during operations.  Also, protection of the gas facilities from fires 
originating outside of the site requires vegetation-free buffers.  The only significantly-
sized area (around 10 ha) that will be disturbed by construction and not expected to 
remain as part of the operating facility is the site of the TWAF.  Also, a site security 



CEMP to Address MNES for the LNG Facility and Marine Facilities 
3310-GLNG-4-1.3-0001-Revision 9 

Page 45 of 101 
UNCONTROLLED IF PRINTED 

  

fence will be installed along the inland boundary of the site to exclude large animals, 
such as wild horses, kangaroos and pigs.   

The primary goal of rehabilitation is stabilisation of the site to prevent erosion and 
minimise sedimentation.  The major planned rehabilitation activities are: 

 Removal of Debris and Decommissioning of Structures:   

 Temporary structures erected for use during construction include offices, 
TWAF, worker mess halls and sanitary facilities, concrete batch plant, rock 
crushers and conveyors, warehouses, fabrication shops, maintenance shops, 
refuelling areas and other support buildings;   

 No hazardous construction material, such as asbestos or lead paint, is used to 
construct these structures;   

 All structures built for construction purposes will be retained for ongoing use 
during operations, or demolished; and   

 Demolition waste shall be properly disposed per the project’s Waste 
Management Plan.  Inert foundations, such as concrete pads or pedestals, 
may be left in place.  Utility connections will be removed and secured. 

 Re-contour of Surfaces and Hydrology:   

 Rehabilitation sites will be recontoured for stability from accelerated erosion.  
In general, the goal is to restore natural hydrologic processes of runoff and 
infiltration;   

 Recontouring may include reshaping disturbed areas to match surrounding 
topography or contouring to protect existing structures from stormwater runoff 
or erosion;   

 Final grading of disturbed areas, including preparation of overburden before 